
Bone health therapeutic algorithm (for men) 

Presence of a low trauma fracture 

(vertebrae, hip, wrist or forearm) 

  ___________________________________________________ 

          no 

   

     

yes 

 

Calcium 1,200 mg/day  

Vitamin D 800–1,000 units/day 

Drugs: First-line: bisphosphonatee,  

Second-line: teriparatidef,  

Third-line: intranasal calcitoning 

baseline BMD testing for monitoring  

Reevaluate BMD in 1–2 years 

      

 

 

≥70 years old or 50–70 years  ( 65 yrs in case of female) old with  

multiple risk factors  or fracture or taking medications known to  

increase the risk for bone loss and fracture or radiographic evidence of 

osteopenia in abnormal peripheral BMD test 

T-score ≥–1.0 T-score –1.1 to –2.4 without 

any major risk factors 

T-score <–2.5 or –2.0 to –

2.4  

with ≥1 major risk factor 

for fracture 

Calcium 1,000–1,200 mg/day, 

vitamin D 400–1,000 units/day, 

reevaluate BMD in 5 years or as 

appropriate 

Calcium 1,000–1,200 mg/day, 

vitamin D 600–1,000 units/day, 

reevaluate BMD in ≥2 years 

or as appropriate 

Calcium 1,200 mg/day, 

vitamin D 800–1,000 

units/day, drug therapy: 

• First-line: alendronate or 

risedronatee 

• Second-line: teriparatidef 

• Third-line: intranasal 

calcitoning, reevaluate 

BMD in 1–2 years 


